

Test Report

TEST REPORT NO: UG/2003/C0051

Date: Jan. 02, 2004

Page: 1 of 1

The following sample(s) was/were submitted and identified by/on behalf of client as:

Type of Product: Polyurethane Mouldings
Date of Sample Received: Dec. 25, 2003
Date of Testing: Dec. 31, 2003

Test Requested: Determination of CFC-11 of submitted sample.

Test Method: With reference to SGS in-house method. Analysis was performed by GC/MS linked Headspace.

Test Results:

Compounds	CAS NO.	Test Result	Detected Limit	Unit
CFC' s (Chlorofluorocarbons) test				
Group I				
Chlorofluorocarbon-11	000075-69-4	Non-detected	1	ppm(mg/kg)

Note: Non-detected is lower than GC/MS detection limit value.

End of the Report

Signed for and on behalf of
SGS Ltd.


Romny Chou
Asst. Supervisor

